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Part list base unit

Position |Name Part Nr. #
1 ight cover assembly MZCTCS5000.04.00-00 |1
2 Screw M5x40 MzCYD38-3.04.00-16 1
3 Shield pipe MZCYD38-3.04.00-13 1
4 Pipe MZzCYD38-3.04.00-12 1
5 Pin 3x14 MZCGB/T119.2 1
6 Tightener screw MZCYDA45.04.00-24 1
7 Tension block MZCYD45.04.00-25 1
8 Tensioner cover plate MZCYD45.04.00-11 1
9 Tapping screw ST4.2x9.5 MZCGB/T845 4
10 Front damper MZCTCS4600.04.00-2 1
1" Brake torsion rod spring MZCYD38-3.04.00-9 1
12 Washer 5.2x20x1.2 MZCYD45-3.04.00-13 1
13 Nut M5 MZCGB/T6183.1 1
14 Spring base MzCYD38-3.04.00-6 1
15 Front damper spring MZCYD38-3.04.00-5 1
16 Main lever MZCYD38-3.04.00-4 1
17 Secondary pull-rod MZCYD38-3.04.00-3 1
18 Pin 3x9 MZCGB/T119.2 3
19 Brake control rod MZCYDA45.04.00-14 1
20 Brake spring MZCYD45.04.00-9 1
21 Brake strap MZCYD45-4.04.00-12 1
22 Secondary brake spring MZCYDA45.04.00-10 1
23 Brake spring cover plate MZCYD45-4.04.00-1 1
24 Tension gear MZCYDA45.04.00-26 1
25 Chain guide block MZCYD45.01.00-16 1
26 Right cover MZCTCS4600.04.01-00 |1
27 Dust shield MZCTCS4600.04.00-7 1
28 Heavy block spring MZzCYD38-3.04.00-7 1
29 Heavy block MZzCYD38-3.04.02-00 1
30 Nut M8 MZCGB/T6177.1 2
31 Air filter lock nut MZCTCS4600.05.01-00 | 1
32 Lock nut washer 15%26x1 MzCYD38-3.05.00-6 1
33 Air filter cover MZCTCS4600.00.00-1 1
34 Screw M5x16 MZCGB/T2672 9
35 Upper cover plate assembly MZCTCS4600.05.00-00 |1
35a Upper cover plate MZCTCS4600.05.00-1 1
35b Upper heat isolation plate MZCTCS4600.05.00-2 1
35¢c Side heat isolation plate MZCTCS4600.05.00-3 1
36 Idle adjusting guide set MZCTCS4600.00.00-6 1
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Part list base unit
Position |Name Part Nr. #
37 Guide flow cover MZCTCS4600.02.00-1 1
38 Starter assembly MZCTCS4600.02.00-00 1
39 Tapping screw ST4.8x14 MZCGB/T845 1
40 Washer 5 MZCGB/T96 1
41 Starter palte MZCYD45.02.00-2 1
42 Start coil spring MZCYDA45.02.00-5 1
43 Start handle MZzZCYD38-5.02.00-4 1
44 Start stretching wire MZCYD45.02.00-7 1
45 Starter cover MZCTCS4600.02.01-00 1
46 Shock rubber MZCYD45.03.00-1 1
47 Base MZCYD46.03.01-00 1
48 Shock rubber gland MZCYDA45.03.02-00 2
49 Screw MZzCYD50.00.00-9 2
50 Dust cover MZCYD45.00-00-2 2
51 Anti-drop plate MZCYD38-3.03.02-2 1
52 O sealing 24.7%3.55 MZCJB/T7757.2 1
53 Fuel cap MZCTCS4600.03.02-1 1
54 Fuel cap assembly MZCTCS4600.03.02-00 1
55 Fuel tube MZCYD45.03.00-2 1
56 Fuel tube circlip MZCYD45.03.00-15 1
57 Petrol filter componets MZCYD45.03.03-00 1
58 Balancer 1
59 Balancer root MZzCYD38-3.03.00-3 1
60 Throttle rod MZCYD45.03.00-25 1
61 Trigger MZCYD45.03.00-11 1
62 Trigger torsion rod spring MZCYD45.03.00-12 1
63 Pin6x22 MZCGB/T119.2 1
64 Handle cover MZCTCS4600.03.04-00 1
65 Trigger control rack MZCYD45.03.00-13 1
66 Tapping screw ST4.2x22 MZCGB/T845 1
67 Extinction switch MZCYD38-3.01.11.04-00 1
68 Front handle assembly MZCYD45-2.06.00-00 1
69 Tapping screw ST4.8x16 MZCGB/T845 4
70 Scavenge nozzle MZCYD45-4.03.00-11 1
71 Pump tube MZCYD45-4.03.00-13 1
72 Primer bulb MZCYD38-3.00.00 1
73 Saw chain 1
74 Guide bar 1
75 Scabbard 1
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Position |Name Part Nr. #
1 Cylinder MZCYD56.01.02-1 1
2 Nut M5 MZCGB/T6170 2
3 Washer 5 MZCGB/T93 15
4 Washer 5 MZCGB/T97.1 15
5 Muffler body MZCYD56.01.09-00 1
6 Muffler sealing plate MZCYD45.01.00-2 1
7 Muffler connecting screw MZCYD45.01.00-24 2
8 Screw M5%20 MZCGB/T6191 6
9 Spark plug MZCYD45.01.11.04-00 1
10 Air intake tube sealing plate MZCYD45.01.02-2 1
11 Air intake tube MZCYD45.01.02.01-00 1
12 Screw M5%12 MZCGB/T2672 4
13 Hold coil MZCYD45.01.00-17 1
14 Cylinder sealing plate MZCYD45.01.00-1 1
15 Piston ring MZCYD56.01.03-2 2
16 Piston MZCYD56.01.03-1 1
17 Piston pin circlip MZCYD56.01.03-4 2
18 Piston pin MZCYD56.01.03-3 1
19 Needle bearing ring MZCYD56.01.03-5 2
20 Crank shaft components MZCYD45.01.03.01-00 1
21 Needle bearing 11x15x12.5 MZCYD45.01.03.02-00 1
22 Semicircular key 3%x3.5x10 MZCGB/T1099 1
23 Conical spring base MZCYD45.00.00-4 1
24 Conical spreader base MZCYD45.00.00-3 1
25 Tapping screw ST4.8x16 MZCGB/T845 4
26 Chain shield MZCYD45.00.00.01-00 1
27 Screw M5%16 MZCGB/T2672 1
28 Aeration jet MZCYD45.01.01.02-2 1
29 Aeration jet circlip MZCYD45.01.01.02-3 1
30 Sponge transition block MZCYD45.01.00-22 1
31 Pinion rack MZCYD45.01.00-21 1
32 Screw M5x10 MZCGB/T2672 5
33 Oil filter screen MZCYD45.01.00.04-2 1
34 Oil filter MZCYD45.01.00.04-1 1
35 Oil tube MZCYD45.01.00-12 1
36 Screw M4x14 MZCGB/T2672 2
37 Oil pump MZCYD45.01.15-00 1
38 Sponge transition coill MzCcYD45.01.00-23 1
39 Nozzle MzCcYD45.01.00-13 1
40 Chain guide block MzCYD45.01.00-16 1
41 Double-screw bolt AYM8-M8x26-8.8 [ MzCGB/T900 2
42 Clutch MzCYD45.01.13.01-00 |1
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Position |Name Part Nr. #
38 Sponge transition coil MZCYD45.01.00-23 1
39 Cozzle MZCYD45.01.00-13 1
40 Chain guide block MZCYD45.01.00-16 1
41 Double-screw bolt AYM8-M8x26-8.8 MZCGB/T900 2
42 Clutch MZCYD45.01.13.01-00 1
43 Shoe block MZCYD45.01.13.01-2 3
44 Retainer MZCYD45.01.13.01-1 1
45 Clutch spring MZCYD45.01.13.01-3 1
46 Clutch adjusting washer MZCYD45.01.00-19 1
47 Needle bearing 12x15x14.5 MZCYD45.01.00.10-00 1
48 Clutch shell MZCYD45.01.13-1 1
49 Sprocket MZCYD45.01.00-26 1
50 Worm MZCYD45.01.00.06-00 1
51 Cover plate MZCYD45.01.00-15 1
52 Oil seal 15%x28x4.5 MZCYD45.01.00.09-00 1
53 Bearing 6202D grade 15x35x11 MZCGB/T276 2
o4 Cushion block MZCYD45.01.00-8 1
55 Choke rod fixation root MZCYD45.01.00-7 1
56 Choke rod MZCYD45.01.00.03-00 1
57 Right shock block MZCYD45.01.00-11 1
58 Shock seat MZCYD45.01.00.07-00 3
59 Air intake tube support MZCYD45.01.00.01-00 1
60 Tie plate MZCYD45.01.00-4 1
61 Sealing plate of air intake support MZCYD45.01.00-3 1
62 Air intake tube flange MZCYD45.01.00-14 1
63 Carburetor MZCYD45.01.06-00 1
64 Air intake socket MZCYD45.01.00.02-00 1
65 Air filter MZCTCS4600.01.08-00 1
66 Double-screw bolt GM5-M5x30 MZCGB/T899 1
67 Cushion of air intake socket MZCYD45.01.00-5 1
68 Screw M5x50 MZCGB/T2672 2
69 Right case MZCYD45.01.01.02-1 1
70 Dust plate MZCYD45.01.00-6 1
71 Pin 5x10 MZCGB/T119.2 3
72 Earth wire MZCYD38-3.01.11.03-00 1
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73 Left shock block MZCYD45.01.00-10 1
74 Screw M5x25 MZCGB/T6191 5
75 Oil shield MZCYD45.01.00-20 1
76 Washer 4 MzZCGB/T93 2
77 Screw M4x8 MZCGB/T2672 2
78 Screw M4x10 MZCGB/T2672 4
79 Flywheel assembly MZCYD45.01.10.01-00a 1
80 Nut M8x1 MZCGB/T6177.2 1
81 Oil cap assembly MZCTCS4600.03.03-00 1
82 O sealing 20%3.1 MZCJB/T7757.2 1
83 Anti-drop plate MZCYD45.01.00.05-2 1
84 Oil cap MZCTCS4600.03.03-1 1
85 Suction tube circlip MZCYD45.01.01.01-3 2
86 Suction tube 2.5x6x105 MZCYD45.01.01.01-2 1
87 Suction jet MZCYD45.01.01.03-00 1
88 Left case MZCYD45.01.01.01-1 1
89 Shield ring 35 MZCGB/T893.1 1
90 Oil seal 15%35x4.5 MZCYD45.01.00.08-00 1
91 Igniter MZCYD45.01.11.01-00 1
92 Extinction conductor MZCYD45-7.01.11.02-00 1
93 Igniter cap MZCTCS4600.01.11-3 1
94 Dust cover MZCYD45.00.00-9 2
95 Case body sealing plate MzCYD45.01.01-1 1
96 Damper MZCYD45.01.00-18 1
97 Compression release valve 1
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